




 
 

 August 27, 2018 – FINAL REPORT i 

Table of Contents  

Section 1.0 EXECUTIVE SUMMARY ................................................................... 1-1 
1.1  PROJECT BACKGROUND ......................................................................... 1-1 
1.2  POPULATION AND WATER DEMAND PROJECTIONS ........................... 1-2 
1.3  WATER SUPPLY ASSESSMENT ............................................................... 1-2 
1.4  DETERMINATION OF ALTERNATIVES .................................................... 1-3 
1.5  ECONOMIC ANALYSIS AND FINANCIAL EVALUATION ........................ 1-5 
1.6  FINAL RECOMMENDATIONS .................................................................... 1-6 
[...]
Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-63 

 
 

Figure 5-32: Observed Corroding of Metals in Bay at New Boston Road WTP 
 

 Corroding grating and metals are observed but could be easily coated or replaced 
(Figure 5-32). 

 The structural observations at this plant do not warrant a major structural repair. The 
minor leaks could be repaired easily by means of epoxy injection or urethane injection. 
Coating could also be applied to all corroding members. If the WTP is maintained on a 
consistent basis, the WTP could easily last another 20 years; however, additional and 
more stringent treatment requirements may not warrant the plant to remain in operation 
for an extended period of time as additional state and federal regulatory requirements 
evolve. Additionally, life of the plant assumes no additional capacity requirements. 

5.4.1.3.3 Electrical 

 The main service gear is a medium voltage lineup which serves the high service pumps 
and a single 480V MCC. The main switchgear was replaced recently and is in good 
condition Figure 5-33). The MCC located in the chemical building (Figure 5-34) serves 
all of the 480V loads at the facility and supplies power to all of the low voltage 
transformers located throughout the plant (example in Figure 5-35).  

 The MCC is beyond the end of its useful life and has some severe corrosion due to its 
proximity to chemicals, water damage, working space code violations, modifications that 
could violate the UL listing of the equipment, and damage to front panels. This MCC is 
a severe safety hazard. It has no physical room to support expansion of plant facilities. 



 Section 5     Existing Water Infrastructure Assessment 

5-64 August 27, 2018 – FINAL REPORT  

Due to the small transformer, that feeds the MCC and the 600A bus rating, it has no 
electrical capacity for expansion.  At a minimum, the existing MCC should be replaced. 

 To support any expansion of the facilities, the upstream transformer and cables would 
need to be replaced as well.  

 

 
 

Figure 5-33: Main Switchgear at New Boston Road WTP 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-65 

 
 

Figure 5-34: Main MCC at New Boston Road WTP 
 



 Section 5     Existing Water Infrastructure Assessment 

5-66 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-35: Example of a 480V Transformer (at Caustic Building) at New Boston Road 
WTP  

5.4.2 Millwood WTP 
The Millwood WTP receives water from Lake Millwood. Water is conveyed from a raw water 
pump station at the lake to a canal through three parallel pipelines (two 60" diameter, one 48" 
diameter) pipelines that are approximately one mile long. The raw water pump station is 
operated by the Southwest Arkansas Water District (SWAWD). Water in the canal then travels 
approximately five miles to the plant intake, which is a sluice gate from the SWAWD canal.  

The Millwood WTP was constructed in 1986, and the plant has not had any major upgrades or 
expansions since that time. Typical operation of the plant by TWU is at approximately 10 MGD 
for 8 hours per day on Monday through Friday (15 MGD in the summer). The plant is rated at 
15 MGD and also has a design and permitted capacity of 20 MGD. The plant is located on a 
90-acre site and is also designed for an additional 20 MGD mirrored expansion. 

The Millwood WTP serves both Texarkana (TX) and Texarkana (AR), as well as the other 
RWRD Member Entities. The Millwood WTP is jointly owned by Texarkana (TX) and Texarkana 
(AR). TWU operates the plant, and SWAWD owns and operates the raw water conveyance 
system. Texarkana (AR) has contracted water rights (162,200 acre-ft/year) from the SWAWD 
from Lake Millwood (pers. comm., SWAWD, 2018). A process schematic is included in Figure 
5-36. 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-67 

 
 

Figure 5-36: Schematic of Millwood WTP 
 

5.4.2.1 Observations 

The plant is approximately 30 years old and is mostly original with very few upgrades. Plant 
mechanical components have a typical useful life of 15 -25 years. The plant is able to meet 
treated water quality standards.  When treatment requirements/standards differ between the 
State of Texas and State of Arkansas, TWU staff operate the facility according to the more 
stringent requirements.  

5.4.2.2 Raw Water Conveyance Facilities 

The raw water intake and pump station consists of six electrically driven 450 HP pumps and 
one diesel driven pump. The pump station supplies water to many different water users in the 
area. The intake and pump station are owned and operated by the SWAWD, who holds the 
surface water right for supply from Lake Millwood.  A portion of the SWAWD water rights are 
contracted from SWAWD to the City of Texarkana, AR.   

 



 Section 5     Existing Water Infrastructure Assessment 

5-68 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-37: Millwood WTP 
 
 

5.4.2.3 Treatment Plant 

5.4.2.3.1 Process 

The plant is located on a 90-acre site and has a large area available for future expansion.  The 
treated water transmission pipeline has a design capacity of 45 MGD to accommodate an 
expansion of the WTP in the future. Expansion of the plant might be an option for providing 
treated water to meet the needs of Texarkana, AR and possibly Texarkana, TX if contracting of 
water across states lines can be negotiated21. 

TWU recently upgraded the filter control stations and has plans to upgrade the gas chlorinators. 
TWU should continue to upgrade the aged equipment at the plant to ensure reliability. This 
includes mixers, flocculators, sludge collectors, old pumps, old chemical tanks, etc. During the 
inspection a technical cross connection was observed in the utility water for the chlorinators; 
this was a common utility water supply manifold that feeds the chlorine injectors for both filtered 

                                                 
21 Presently, treated water may be sold/conveyed across state lines by TWU; however, regulatory 

hurdles exist for the sale/conveyance of raw water across state lines. 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-69 

and non-filtered chlorine solution pipelines. There is also a fair amount of piping showing 
corrosion. 

Intake Basin and Pump Station 

Water from the canal flows through an intake structure to the plant intake basin and pump 
station. The intake basin was designed to provide chemical addition, mixing, and contact time 
to assist with removal of iron, manganese, and taste and odor. This basin also provides a return 
for decant from the wastewater ponds. The intake basin contains a 25 HP vertical shaft mixer 
for chemical mixing. The mixer has not been used for many years, however, and the chemical 
piping has been disconnected such that chemical cannot currently be injected at the intake 
basin. 

The intake basin provides a wet well for three vertical turbine pumps. There is space for a fourth 
pump, which has never been installed. These pumps provide the initial head for the rapid mix 
basin from which water flows by gravity through the remainder of the plant. Typical operation to 
deliver 15 MGD is with the 200 HP pump or both the 125 HP and 60 HP. Operators indicated 
the pump station is regularly maintained and in good working order.  

 
Intake Pump Station Operating Criteria 
Pump Type Vertical Turbine 
Number of Pumps: 
   200 HP (15 MGD) 
   125 HP (10 MGD) 
   60 HP (5 MGD) 

 
1 
1 
1 

 



 Section 5     Existing Water Infrastructure Assessment 

5-70 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-38: Millwood WTP Intake Pump Station 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-71 

 
 

Figure 5-39: Millwood WTP Intake Basin 
 

Flash Mix, Flocculation and Sedimentation 

The plant contains a single rapid mix basin with two compartments, each containing a vertical 
shaft mixer. The mixers provide chemical mixing for both coagulant (aluminum sulfate) and lime 
addition. Lime is added to increase alkalinity of the water. Plant staff indicated that only one of 
the shaft mixers is presently operational. The shaft mixers are part of the original plant 
construction and have reached the end of their useful life.  

The plant contains two flocculation basins and four sedimentation basins. Each flocculation 
basin feeds two sedimentation basins. Flocculation consists of three stage, tapered flocculation. 
Each stage contains horizontal, paddle-wheel flocculators and is separated by a concrete baffle 
wall. The horizontal flocculators are part of the original plant construction and have reached the 
end of their useful life. Plant staff indicated this equipment still operates well. 

Each of the four sedimentation basins is long and narrow and contains two v-notch finger weirs 
for collection of the settled water. Solids are collected using a floating vacuum-style sludge 
collection system that suctions the settled sludge into a sludge collection channel from where it 



 Section 5     Existing Water Infrastructure Assessment 

5-72 August 27, 2018 – FINAL REPORT  

flows by gravity to the wastewater ponds. Plant staff have indicated the sludge collection system 
is in good working order. This system is original to the plant and such systems are known to 
last over forty years if properly maintained. It is recommended that mechanical parts (motors, 
drives, gear boxes, idlers, etc.) be maintained and replaced as needed.  

Overall, the flash mix, flocculation, and sedimentation basin operate well. The plant continues 
to meet all of its water quality goals. Continuing to operate equipment beyond its typical useful 
life increases the risk of equipment failure. With this aged equipment, plant reliability can be 
classified as low because of the increased potential for failure of multiple pieces of equipment. 
With these risks aside, the plant should be able to continue to operate well at its rated capacity 
of 15 MGD.  

 
Flash Mix, Flocculation, and Sedimentation Operating Criteria  
Flash Mix Basins: 
   Number 
   Mixer Type 
   Number of Mixers (per basin) 
   Volume 

 
1 
Vertical Shaft 
3 
27,000 gallons 

Flocculation Basins: 
   Number 
   Stages (per basin) 
   Flocculator Type 
   Volume (per stage) 
   Volume (per basin) 

 
2 
3 
Horizontal, Paddle Wheel 
49,000 gallons 
147,000 gallons 

Sedimentation Basins: 
   Number 
   Length 
   Width 
   Depth 
   Volume (each basin) 
   Surface Area (each basin) 
   Cross Sectional Area (each basin) 
 
Criteria with 4 Basin Online (15 MGD) 
   Surface Loading Rate  
   Detention Time 
   Horizontal Velocity 
Criteria with 3 Basin Online (15 MGD) 
   Surface Loading Rate  
   Detention Time 
   Horizontal Velocity 

 
4 
150 
31 
16 
556,500 gallons 
4,650 sf 
496 sf 
 
 
0.56 gpm/ft2 
3.6 hours 
0.70 ft/min 
 
0.75 gpm/ft2 
2.7 hours 
0.94 ft/min 

 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-73 

 
 

Figure 5-40: Millwood WTP Flash Mixers 
 
 



 Section 5     Existing Water Infrastructure Assessment 

5-74 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-41: Millwood WTP Flocculation Basins 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-75 

 
 

Figure 5-42: Millwood WTP Sedimentation Basin 
 



 Section 5     Existing Water Infrastructure Assessment 

5-76 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-43: Millwood WTP Sedimentation Basin Vacuum Collection System 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-77 

Filtration 
 
The plant contains eight dual media gravity filters. These filters appear to be in good condition 
and work well. The operators operate them within acceptable parameters for filtration rates 
(Arkansas State maximum is 2.0 gpm/ft2), filter run time and backwashing rates and the plant 
is able to meet the filtered water turbidity regulations. TWU is in the process of replacing all 
filter controls, including valve operators, instruments, and control stations. These upgrades 
should be completed within the next one to two years.  

Backwash water is stored onsite in an aboveground tank. The tank has a reported volume of 
over 500,000 gallons which is enough for more than two filter backwashes. The backwash 
tank is filled from the finished water pipeline by an automatic control valve. Two filters are 
typically backwashed simultaneously.  

It is expected that the filters could continue to operate reliably for many years once the control 
upgrades are made.  

 
Dual Media Filter Operating Criteria 
Type: Dual Media, Constant Rate 
Number of Filters: 8 
Filter Area (Each) 744 ft2 

Filter Area (Total) 5,952 ft2 

Filtration Rate (15 MGD) 
   All in Service  
   One out of Service 

 
1.8 gpm/ft2 
2.0 gpm/ft2 

Backwash Type: Elevated Tank 
Backwash Rate 15 - 16 gpm/ft2 
Backwash Storage Volume >500,000 gallons 
Washwater Volume (per filter per backwash) 125,000 - 150,000 gallons 

 



 Section 5     Existing Water Infrastructure Assessment 

5-78 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-44: Millwood WTP Filters 
 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-79 

 
 

Figure 5-45: Millwood WTP Filter Gallery Piping 
 



 Section 5     Existing Water Infrastructure Assessment 

5-80 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-46: Millwood WTP Filter Gallery Piping Showing Corrosion 
 

Disinfection 
 
The plant uses gas chlorination system in combination with a gas ammoniator system. 
Chlorine is fed just upstream of the filters to provide a residual through the filters. Additional 
chlorine is fed downstream of the filters in a chemical injection mixing vault. Ammonia is 
added just downstream of the chemical mixing vault to produce chloramines. TWU typically 
adds approximately 3.0 to 3.5 mg/L of free chlorine upstream of the filters to maintain a 1.2 to 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-81 

1.5 mg/L residual downstream of the filters. More chlorine is added downstream of the filters 
to maintain a 3.5 mg/L free chlorine concentration downstream of the filters.  

TWU operates to provide disinfection contact time for 0.5 log removal of Giardia and 2 log 
removal of virus. The plant does not require disinfection for Cryptosporidium removal. The 
plant has 3.25 MG of clearwell capacity and five miles of pipeline to provide disinfection 
contact time. The plant has no issues meeting disinfection requirements at max flows and 
minimum temperatures (worst case conditions).  

Chemical Storage and Feed 
 
The Millwood Lake WTP utilizes a number of chemicals for treating the raw water. Each of the 
chemicals is highlighted below.  

Chlorine Gas 
The plant chlorine building contains three chlorine regulator systems that can meet variable 
chlorination demands. The plant can feed up to 2,000 lb/day upstream of the filters and 1,000 
lb/day downstream of the filters. The system is aged but remains functional. TWU is in the 
process of replacing it with a brand-new chlorination system. Plant staff indicated that they keep 
spare parts for the system, so they can keep it operational.  

Chlorine Gas Operating Criteria 
Type: Ton Cylinders 
Number Systems 3 
Capacity: 
   Intake Basin 
   Upstream of Filters 
   Downstream of Filters 

 
Not used 
2,000 lb/day 
1,000 lb/day 

 



 Section 5     Existing Water Infrastructure Assessment 

5-82 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-47: Millwood WTP Chlorinators 
 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-83 

 
 

Figure 5-48: Millwood WTP Chlorine Feed System 
 
 

Aluminum Sulfate 
Aluminum sulfate is used as a coagulant and injected into the rapid mix basin. The system 
consists of two storage tanks and two metering pumps. The storage tanks are original to the 
plant. The metering pumps are approximately one year old and in good working condition. Plant 
staff reported all components to be in good condition and working order. The storage tanks are 
beyond typical life expectancy and should be upgraded in the near future.  
 



 Section 5     Existing Water Infrastructure Assessment 

5-84 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-49: Millwood WTP Primary Coagulant Tank 
 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-85 

 
 

Figure 5-50: Millwood WTP Primary Coagulant Feed Pumps 

 
Aluminum Sulfate Operating Criteria 
Storage Tanks: 
   Number 
   Capacity (each tank) 

 
2 
10,000 gallons 

Metering Pumps: 
   Type 
   Number 
   Duty 

 
Diaphragm 
2 
1 

 
 



 Section 5     Existing Water Infrastructure Assessment 

5-86 August 27, 2018 – FINAL REPORT  

Lime  
The plant contains a hydrated lime slaking system to increase alkalinity and to provide pH 
control. Slaked, hydrated lime slurry is added to the rapid mix basin and downstream of the 
sedimentation basin (to a separate chamber that is attached to the rapid mix facility). Water 
typically enters the plant at pH around 6.8. The addition of alum and lime at the rapid mix 
basin provides a net decrease to around 6.1. Lime is added downstream of sedimentation to 
increase the pH to approximately 8.5.  
 
The plant contains four lime slaking systems and the plant can operate to meet demands with 
two to three in operation. Flexibility is provided in the piping such that each system can feed to 
either of the two injection points.  
 
The lime system is original to the plant. The system has been maintained, however, it is 
getting more difficult to locate replacement parts. The plant staff find the system challenging to 
operate, especially since it is difficult to change/control lime dose. TWU has budgeted to 
replace the lime system with a caustic soda system in 2018 or 2019.  
 
 
Lime Slaking System Operating Criteria 
Number Systems: 
   Duty 
   Standby 

 
3 
1 

Lime Silo: 
   Number 
   Capacity 

 
2 
50 tons 

 
 
 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-87 

 
 

Figure 5-51: Millwood WTP Lime Slakers 
 



 Section 5     Existing Water Infrastructure Assessment 

5-88 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-52: Millwood WTP Lime Injection 
 
 
Ammonia 
The plant contains a single gas ammoniator for injecting ammonia in the filter effluent line. The 
system consists of an anhydrous ammonia storage tank and ammoniator. Ammonia dosage is 
based on free chlorine concentration to produce chloramines. The system has a maximum 
capacity of 250 pounds per day. The system is relatively new and in good condition; however, 
there is no redundancy with the system. Plant staff indicated they maintain the system regularly 
and keep all spare parts on hand. 
 
 
 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-89 

 
 
Ammonia Operating Criteria 
Type: Anhydrous Ammonia 
Capacity 250 lb/day 
Storage Volume 850 gallons 

 
 
 
 
 

 
 

Figure 5-53: Millwood WTP Ammonia Tank 
 



 Section 5     Existing Water Infrastructure Assessment 

5-90 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-54: Millwood WTP Ammoniator 
 

Polyphosphate 
Polyphosphate is used as a corrosion inhibitor in the distribution system. It is injected into the 
finished water line just upstream of the clearwell. The polyphosphate system consists of a 
metering pump mounted on a chemical tote. A tote lasts approximately three to four months. 
Plant staff reported the system is in good working condition. Spare chemical pumps are kept in 
reserve to provide redundancy.  
 
  



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-91 

Polyphosphate Operating Criteria 
Storage Totes 
Metering Pump: 
   Type 
   Number 

 
Diaphragm 
1 

 

 
 

Figure 5-55: Millwood WTP Polyphosphate Feed System 
 

 
  



 Section 5     Existing Water Infrastructure Assessment 

5-92 August 27, 2018 – FINAL REPORT  

Residuals 
 
Residuals from the sedimentation basins and from filter backwashes are discharged to 
wastewater ponds. The plant contains six earthen lagoons that are oriented into three parallel 
trains, each train consisting of two ponds in series. Solids settle out in the ponds, and the decant 
can be pumped back to the intake basin or discharge to a creek. Typical operation is discharging 
it to the creek. The pods are cleaned out every two to three years. Plant staff indicates that the 
ponds are working well with no issues.  
 

 
 

Figure 5-56: Millwood WTP Wastewater Ponds 
 
 
WTP High-Service Pump Station  
 
The WTP High Service Pump Station consists of five pumps vertical turbine pumps. The two 
largest pumps are 500 HP and can deliver 10 MGD each. Two of the pumps are 250 HP and 
can deliver 5 MGD each. The fifth pump is a small 50 HP pump and is used to provide surface 
wash to the filters and is not factored into the pump station capacity. The plant operators 
indicated the pump station operates with one 500 HP and one 250 HP pump to provide 15 MGD 
flow. The pump station can deliver 30 MGD with all four pumps on. The firm capacity of the 
pump station (largest pump out of service) is 20 MGD. 
 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-93 

High Service Pump Station Operating Criteria 
Pump Type Vertical Turbine 
Number of Pumps: 
   500 HP, 10 MGD 
   250 HP, 5 MGD 
   50 HP, 516 GPM (for filter surface wash) 

 
2 
2 
1 

Nameplate Capacity (emergency capacity) 20 MGD 
Firm Capacity (typical capacity) 15 MGD 

 

 

 
 

Figure 5-57: Millwood WTP High Service Pump Station 
 



 Section 5     Existing Water Infrastructure Assessment 

5-94 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-58: Millwood WTP High Service Pump Station Discharge Piping Shown in 
Good Condition 

 

 

5.4.2.3.2 Structural 

Several major cracks and major leaks were observed in the walls and slabs of the basins and 
other structures (examples in Figures 5-59, 5-60, 5-61, and 5-62). This results in several wet 
areas causing corrosion. 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-95 

 
 

Figure 5-59: Observed Cracking on Wall of Basin at Millwood WTP 

 

 
 

Figure 5-60: Observed Cracking on Basin at Millwood WTP 



 Section 5     Existing Water Infrastructure Assessment 

5-96 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-61: Observed Cracking on Basin Wall at Millwood WTP 

 

 
 

Figure 5-62: Observed Cracking and Leakage on Basin Wall at Millwood WTP 
 



Section 5     Existing Water Infrastructure Assessment 

 

 August 27, 2018 – FINAL REPORT 5-97 

There are no construction or expansion joints throughout the basins lending them to major 
cracks and extreme leaks (example in Figure 5-63). 

 
 

Figure 5-63: Observed Cracking in Basin Walls; No Apparent  
Expansion Joints at Millwood WTP 

 
 

 Metal structures such as stairs, pipe supports, grating, and connections are corroding. 

 Cantilevered concrete portions of the basins have spalled concrete with extreme 
aggregate and corroding rebar exposure, waterstop exposure, and severe leaks and 
deflection (examples in Figures 5-64, 5-65, 5-66, and 5-67). 



 Section 5     Existing Water Infrastructure Assessment 

5-98 August 27, 2018 – FINAL REPORT  

 
 

Figure 5-64: Observed Extreme Concrete Spalling and  
Corroding Structure at Millwood WTP 

 

 
 

Figure 5-65: Observed Exposed Rebar and Concrete Spalling  
on Structure at Millwood WTP 

 



Section 5     Existing Water Infrastructure Assessment 